
 
 

SAMSKRUTI COLLEGE OF ENGINEERING & TECHNOLOGY 
(Approved by AICTE, New Delhi & Affiliated to JNTUH.) 

Kondapur(V), Ghatkesar(M), Medchal(Dist) 

 

 

 

Subject Name: ENVIRONMENTAL-ENGINEERING 

 

 

 

Prepared by (Faculty (s) Name):Dr.C.S.C Devadass 

 

 

 

Year and Sem, Department:III / I 
 

  

 

Unit-I 

Introduction: Waterborne diseases – protected water supply – Population forecasts, design 

period – types of water demand – factors affecting – fluctuations – fire demand – water 

quality and testing – drinking water standards: sources of water - Comparison from quality 

and quantity and other considerations – intakes – infiltration galleries 

 

Important points / Definitions: (Minimum 15 to 20 points covering complete topics in that unit) 
[...]
almost exclusively in the food. 

 
 A confined aquifer is an aquifer below the land surface that is saturated with water. Layers of 

impermeable material are both above and below the aquifer 
 

 When the wastewater or effluents is discharged into natural body of water, the receiving waters gets 
polluted due to the waste products, present in the sewage effluent is self-purification 

 
 Primary    treatment consists  temporarily holding the sewage in a quiescent basin where  heavy solids 

can settle to the bottom while oil, grease and lighter solids float to the surface 
 

 



 
 

SAMSKRUTI COLLEGE OF ENGINEERING & TECHNOLOGY 
(Approved by AICTE, New Delhi & Affiliated to JNTUH.) 

Kondapur(V), Ghatkesar(M), Medchal(Dist) 

Short questions 

1 Explain the method of sewage collection May-2015  

2 Explain about aquifers and list out their relative merits and demerits. Dec-2017 

3 Define the terms sewage and sewerage? Dec-2016 

4 Compare conservancy and water carriage system of sanitation? May-2016 

5 Differentiate between separate and combined systems of sewerage suitable to a 
town. List their merits and demerits? 

May-2017 

6 Write down advantages and disadvantages of combined systems of sewage? Dec-2015 

7 Define the terms, 

(i) Sullage 
(ii) BOD 

(iii) Sewage 
(iv) Aerobic Bacteria 
(v) Time of Concentration? 

Dec-2014 

8 State the factors on which the storm water flow of an area depends? May-2014 

9 Explain the term concentration and its significance in design of storm sewers? May -2014 

10 Explain the different principles that should be considered while designing a 
house drainage system? 

Dec-2014 

 
Long questions 

1 What is the foundation of storm water regulator in sewerage systems? Draw a 
neat sketch of “leaping weir storm regulator. 

May-2017 

2 What is the foundation of storm water regulator in sewerage systems? Draw a 
neat sketch of “leaping weir storm regulator. 

May-2017 

3 (a) Explain BOD and derive the expression for it? 
(b) Explain COD and derive the expression for it? 

Dec-2017 

4 Draw a neat diagram of circular pipes Sewer Section and Explain. Dec-2017 
5 Explain the classification of traps? Dec-2016 
6 What are the different parameters that are considered in the Sewer design? May-2016 
7 What are the different sewers sections explain with neat diagrams? May-2016 
8 Explain the following with neat sketches, 

(a) Manholes 

(b) Inverted siphon 
(c) Catch Basin? 

Dec-2016 

9 Write short notes on the various materials used in sewer construction? May-2015 
10 Distinguish between the loss of head and negative head? May-2018 

 
 

 

 

Fill in the blanks/ choose the best: 
1. What is the emissivity of the Earth’s surface? 

a) 0.457 

b) 0.578 

c) 0.135 

d) 1.42 

2. In which layer of the ionosphere does the International Space Station orbit? 

a) D 

b) E 

c) F 
d) G 

3. Which type of clouds is the found in the highest altitude of the Earth’s atmosphere? 

a) Noctilucent 

b) Cirrostratus 

c) Stratus 

d) Cirrus 

4. What is the significance of the ionosphere? 

a) Aviation movements 



 
 

SAMSKRUTI COLLEGE OF ENGINEERING & TECHNOLOGY 
(Approved by AICTE, New Delhi & Affiliated to JNTUH.) 

Kondapur(V), Ghatkesar(M), Medchal(Dist) 

b) High frequency radio transmission 

c) Regulates weather 

d) All of the mentioned 

5. What does the term “overcast” define? 

a) Phenomenon of indirect radiation exposure due to scattering 

b) Weather when cloud cover is equal to 8 oktas 

c) Both the mentioned 
d) None of the mentione 

6. The hourly variation factor is usually taken as    

a)1.5 b)1.8 c) 2.0 d) 2.7 

7. If the average daily consumption of a city is 100000 m3, the maximum daily consumption on peak 

hourly demand will be  

a) 100000 m3 b) 150000 m3 c) 180000 m3 d) 270000 m3 

8. Chlorine demand of water is equal to  

a. applied chlorine b) residual chlorine 

c) sum of applied and residual chlorine d)difference of applied and residual chlorine 

  

9. In water treatment, rapid gravity filters are adopted to remove  
a. dissolved organic substances b) dissolved solids and dissolved gases 

c) floating solids and dissolved inorganic solids d) bacteria and colloidal solids 

10. The velocity of flow of water in a sedimentation tank is about  

a. 5 to 10 cm/sec b) 15 to 30 cm/sec c) 15 to 30 cm/m d) 15 

to 30 cm/h 

11. Scour valves are provided  

a. at street corners to control the flow of water 

b. at every depression and dead ends to drain out the waste water that may collect there 

c. at the foot of rising main along the slope to prevent back running of water 

d. at every summit of rising mains 

12. The rate of Alteration of pressure filters is  

a. less than that of slow sand filters 
b. in between the filtration rates of slow and rapid sand filters 

c. greater than that of rapid sand filters 

d. equal to that of slow sand filters 

 

UNIT-V 

Important points / Definitions: 
 

 Oxidation ponds, also called lagoons or stabilization ponds, are large, they are designed to treat 
wastewater through the interaction of sunlight, bacteria, and algal. 

 
 Sewage sludge treatment describes the processes used to manage and dispose of sewage sludge 

produced during sewage treatment. Sludge is mostly water with lesser amounts of solid material 
removed from liquid sewage. 

 
 Soak pit, also known as a soak away or leach pit, is a covered, porous-walled chamber that allows 

water to slowly soak into the ground. 
 

 Sewage farms use sewage for irrigation and fertilizing agricultural land. The practice is common in 
warm, arid climates where irrigation is valuable while sources of fresh water. 

 
 The residue that accumulates in sewage treatment plants is called sludge. Sewage sludge is the solid, 

semisolid, or slurry residual material that is produced as a by-product of wastewater treatment 
processes. 

 
 Sludge digestion is a biological process in which organic solids are decomposed into stable substances. 

Digestion reduces the total mass of solids, destroys pathogens, and makes it easier to dewater or dry 
the sludge. 

 
 Sewage farms use sewage for irrigation and fertilizing agricultural land. The practice is common in 

https://www.britannica.com/science/sunlight-solar-radiation
https://en.wikipedia.org/wiki/Irrigation
https://en.wikipedia.org/wiki/Irrigation


 
 

SAMSKRUTI COLLEGE OF ENGINEERING & TECHNOLOGY 
(Approved by AICTE, New Delhi & Affiliated to JNTUH.) 

Kondapur(V), Ghatkesar(M), Medchal(Dist) 

warm, arid climates where irrigation is valuable while sources of fresh water are scarce. 
 

 The self-purification process of water bodies or processes involving biological, chemical and physical 
processes working simultaneously on biological pollutants. 

 
 Biochemical Oxygen Demand is the amount of dissolved oxygen needed by aerobic biological 

organisms to break down organic material present in a given water sample at certain temperature over 
a specific time period. 

 
 Water treatment is any process that improves the quality of water to make it more acceptable for a 

specific end- use. The end use may be drinking, industrial water supply, irrigation, river flow 
maintenance. 

 
 Scour valves are located at low points or between valve sections of the pipeline. Their function is to 

allow periodic flushing of the lines to remove sediment and to allow the line to be drained for 
maintenance and repair work. 

 
 The purpose of distribution system is to deliver water to consumer with appropriate quality, quantity 

and pressure. Distribution system is used to describe collectively the facilities used to supply water 
from its source to the point of usage. 

 
 The water carriage system is the modern method of conveyance of sewage. In this system, water is 

used as a medium for water. 
 

 The study of test of significance is the deviation between the observed sample statistic and the 
hypothetical parameter value is significant and the deviations between two sample statistics are 
significant. 

 
 Unconfined aquifer is an aquifer whose upper water surface (water table) is at atmospheric pressure, 

and thus is able to rise and fall space associated with a real number 
 
 
Short Questions: 
 

1 Write treatment measures of a drainage line? May-2015 
2 Discuss about laying and testing of pipe lines. Dec -2017 

3 Write short notes on 
(a) Screens 

(b) Grit chambers 
(c) Sedimentation tanks 

Dec-2018 

4 Design a circular sedimentation tank to treat 1 MLD of domestic waste water 
treatment plant. Make suitable assumptions? 

Dec-2018 

5 Design a primary sedimentation for treating 1 MLD of waste water. Make 
suitable assumptions? 

May-2019 

6 List out methods for removal of dissolved inorganic impurities from waste 
water? 

May-2016 

7 Explain the activated sludge process with a flow diagram? Dec-2017 
8 Give advantage and disadvantages of ASP? May-2018 
9 Differentiate between activated sludge process and tricking filter? Dec-2015 

10 Explain the trickling filter process with a flow diagram? Dec-2018 
 

  

 

 

 

 

 

 

 



 
 

SAMSKRUTI COLLEGE OF ENGINEERING & TECHNOLOGY 
(Approved by AICTE, New Delhi & Affiliated to JNTUH.) 

Kondapur(V), Ghatkesar(M), Medchal(Dist) 

 

Long Questions: 
1 Write an account an effluent treatment? May-2016 
2 Compare process design consideration in aerated lagooms and 

oxidation ditches? 
May-2018 

3 Write an account on floating surface Aerator Dec-2018 
4 Design a horizontal flow type grit chamber for a proposed sewage 

treatment plant expected to treat 60,000 m3/day respectively. The 

flow through velocity is 
to be controlled by a proportional weir? 

Dec-2018 

5 Explain the operational problems of trickling filter and their 
remedies? 

Dec-2017 

6 Write down the summary of reactions during Anaerobic Treatment May-2015 
7 List out the methods for removal of dissolved inorganic impurities 

from waste 
water. 

May-2016 

8 Explain the activated sludge process with a flow diagram Dec-2017 
9 Explain the operational problems of trickling filter and their remedies. Dec-2016 
10 Give the advantages and disadvantages of ASP May-2015 

 

Fill in the blanks/ choose the best: 
1. If the total hardness of water is greater than its total alkalinity, the carbonate hardness 

will be equal 
to  . 

 

2. The maximum discharge of a tube-well is about  . 
 

3. The amount of residual chlorine left in public water supply for safety against 

pathogenic bacteria is about  . 
 

4. The length of rectangular sedimentation tank should not be more than  where 

B is the width of the tank  . 
 

5. Air binding phenomena in rapid sand filters occur due to  . 
 

6. Orthotolidine test is used for determination of  . 
 

7. On standard silica scale, the turbidity in drinking water should be limited to  . 
 

8. The self-cleansing velocity for all sewers in India is usually  . 
 

9. Sewage treatment units are normally designed for  . 
 

10. The effective size of sand particles used in slow sand filters is  . 

 
 


